CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01

CYLINDER SET NO.:

The test results presenied in this report are specific only to the samples tested at the time of
lesting. The test was performed in accordance with generally accepted methods and standards.
Since material conditions can vary belween test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
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P.0O. Box 1625 Lake City, FL 32056 + (386) 755-3633 * Fax (386)752-5456 117
2907 Spring Glen Road, Jacksonville, FL 32207 - (304)381-8901 « Fax (904)381-8902 |LAB NO.: 626
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
- ¢ psi: 4000 46 .
(a] days: 28
g Mix Type:
b Normal Wt. (] Lightweight (] Mortar Mix ~ [] Pump Mix [ ] Grout ] other:
B" Plasticizer Added: []Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/20/23 8:05 AM 8:37 AM J. Green
|<_t Concrete Truck No.: Ticket No.: Size of Load {(c.y.): Weather Conditions:
< 66 145797 10 Clear
g Extra Water Added at Job Site: ] Yes No [If"Yes" gal: = B Extra Water Authorized by:
< CY.. == -
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 9 38 57 -
u-lJ Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [|No  [] Unknown Yes [ |No
Location of Concrete Placement: Employee Parking
Note: Slump above specified requirements
SPECIMEN I D LAB NO DATE RECEIVED IN LAB DATE TESTED (::ii) DIATE(iIS':; SPEC}L“;E;\ ?SEE"‘) TO('I;EE;?)AD TEST (S')T:IE)NGTH F;I\ZE’S:E TESTED BY
A 12/21/23 12/27/23 7 4.01 12.63 49,250 3900 5
B 12/21/23 01/17/24 28 | 4.01 12.63 65,430 5180 4
C 12/21/23 01/17/24 28 | 401 12.63 60,770 4810 4
D 12/21/23 HOLD H
E
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CAL-TECH TESTING, INC. |7™™ . ii00re

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 118
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 | _AB NO.: 627

“Brmws"  COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
(a] days: 28
5 Mix Type:
> Normal Wt. [] Lightweight [J Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If"Yes", [JAtplant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 3:20 AM 3:50 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 72 145813 10 e
2 Extra Water Added at Job Site: []Yes No [If"Yes" gal. -- _|Extra Water Authorized by:
< Gy == N
;’ Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
fo) 3.75 42 59 —_—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o — Yes [ |No [ ] Unknown Yes [ |No
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (days) DIA. (im) AREA (sq,in) (pounds) ®sl) FRACTURE TESTED BY
A 12/22/23 12/28/23 7 4.01 12.63 54,870 4340 3
B 12/22/23 01/18/24 28 | 4.01 12.63 70,390 5570 4
C 12/22/23 01/18/24 28 | 4.01 12.63 68,440 5420 4
D 12/22/23 HOLD H
E
F
G
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The test results presenled in this report are specific only to the samples tested at the time of Ty 1 Type = B it
lesting. The test was performed in accordance with generally accepted methods and standards D T, P pacstal ki ittt e e Tt o
Since malerial conditions can vary between test locations and change with time, sound judg e e Lo Y e fEnpE AT
should be exercised wilh time, sound judgement should be exercised with regard 1o the use and
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Respectfully Submitted,
CAL-TECH TESTING, INC.




FILE NO.:
CAL-TECH TESTING, INC. 23.00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 119
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 |LAB NO.: 628
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ii|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
5 Mix Type:
* Normal WE. [ Lightweight []Mortar Mix ] Pump Mix [ ] Grout ] other:
g Plasticizer Added: [ Yes No If "Yes", [JatPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 4:07 AM 4:39 AM J. Green
,S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 55 145817 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: - _ |Extra Water Authorized by:
< AT N
: Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 (Wet Weight (p.c.f.):
a 4 41 65 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i --- Yes [ INo [ ] Unknown Yes [ JNo
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (dAac;E) Dl:?:: SPEC’LN;ZI: ?quZEm ) To(;ﬁtn:c:;o TEST (S;:ENGTH F;YATJﬁ'l?:E TESTED BY
A 12/22/23 12/28/23 7 4.00 12.57 62,450 4970 4
B 12/22/23 01/18/24 | 28 | 4.00 12.57 78,660 6260 4
C 12/22/23 01/18/24 28 4.00 12.57 83,040 6610 4
D 12/22/23 HOLD H
E
F
G

REMARKS:

The test results presented in this report are specific only to the samples tested at the time of
testing. The test was performed in accordance with generally accepted methods and standards.
Since material conditions can vary between {est localions and change with lime, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the data. This report shall not be reproduced without prior approval of the author.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 120
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 [LAB NO.: 629
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(=] days: 28
g Mix Type:
5 Normal Wt. (] Lightweight [ ] Mortar Mix  [] Pump Mix [] Grout [] other:
8 [Plasticizer Added: [] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 4:47 AM 5:16 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 145824 10 —
g Extra Water Added at Job Site; [ Yes No If"Yes" gal: = Extra Water Authorized by:
< cy.. - .
;' Plasticizer Added at Job Site: gal.. c.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7 40 63 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
re — Yes [ |No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
Note: Slump above specified requirements
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy: 5 AtiiT) SPECL";EE'; (S:Em) T"(Tp:tnz%“’ TEST (SPT:LE)NGT” F;;ESF':E TESTED BY
A 12/22/23 12/28/23 7 4.01 12.63 51,170 4050 5
B 12/22/23 01/18/24 28 4.01 12.63 72,220 5720 4
Cc 12/22/23 01/18/24 | 28 | 4.01 12.63 67,870 5370 4
D 12/22/23 HOLD H
E
F
G
REMARKS: P pe—— e p——
> ] Wi
PSR\ J N
The test results presented in this report are specific only to the samples lesled al the time of Type 1 u = Ea T

testing. The test was performed in y p
Since material conditions can vary between test [ocations and change wilh time, sound judgement
should be exercised wilh time, sound judgement should be exercised wilh regard to the use and

interprelation of the data. This report shall not be reproduced without prior approval of the author
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901  Fax (904)381-8902

FILE NO.:
23-00297-01
CYLINDER SET NO.:
121
630

LAB NO.:

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

Project Name:

US Cold Storage - Building Expansion Phase |l

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 =
(a] days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix (] Pump Mix [ ] Grout (] Other:
g Plasticizer Added: [ Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/21/23 5:57 AM 6:25 AM J. Green
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 67 145833 10 -
g Extra Water Added at Job Site: ] Yes No [f"Yes" gal.. -- Extra Water Authorized by:
< Cy.. = _
: Plasticizer Added at Job Site: gal.: C.Y.
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 55 39 59 —_—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [INo [ Unknown Yes [ ]No
Location of Concrete Placement: Southeast Corner of Building - Concrete Pavement
SPECIMEN I.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (':fyf) = A";ff) 5PEDL'"F'(EE’1 :’:Em ; Tc’(::tndes’)‘*D TEST szSNGTH F;ZiS:E TESTED BY
A 12/22/23 12/28/23 7 4.01 12.63 48,690 3860 5
B 12/22/23 01/18/24 28 | 4.01 12.63 63,090 5000 4
C 12/22/23 01/18/24 28 4.01 12.63 60,070 4760 4
D 12/22/23 HOLD H
E
F
G

REMARKS:

The lest results presented in this report are specific only to the samples lested al the lims of
lesting. The lest was performed in accordance with generally accepted melhods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised wilh regard lo the use and
intarpretation of he data  This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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o Testy, CAL-TECH TESTING, INC.
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&. ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 + Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902

FILE NO.:
23-00297-01
CYLINDER SET NO.:
134
LAB NO.: 655

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test resulis presented in this report are specific only to the samples tested at the time of
lesting. The test was performed in accordance with generally accepled methods and standards.
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound j should be ised with regard lo the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author.

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Iil
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<£ Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 -
(a] days: 28
(ZD Mix Type:
» Normal Wt. (] Lightweight [] Mortar Mix ] Pump Mix [ ] Grout (] other:
B |Plasticizer Added: ] Yes ] No If "Yes", [JAtPlant [ ] AtJobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 2:45 AM 3:18 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4591 7021953 10 —
2 Extra Water Added at Job Site: []Yes No [f"Yes" gali - Extra Water Authorized by:
< CY.. == .
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5 46 65 -
d Air Content (% by vol.): ASTM C231 Moided and Cured to ASTM C-31: Tested to ASTM C-39:
w — Yes [ |No  []Unknown Yes [ JNo
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (::syi) DIATTii-I; SPECLMRE;; ZEEm ) TO(';/;';HZC:;\D TesT (SpT:II.E)NGTH F:LF;I-E[-S:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 68,400 5390 4
B 01/11/24 02/07/24 28
C 01/11/24 02/07/24 28
D 01/11/24 HOLD H
E
F
G
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CAL-TECH TESTING, INC. [™™ oo

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386)752-5456 135
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 |LAB NO.: 656

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

g 5
¥ o
Crecmac A

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
o days: 28
5 Mix Type:
P Normal Wt. [ ] Lightweight [ Mortar Mix [ ] PumpMix  [] Grout (] Other:
g Plasticizer Added: [ Yes No If "Yes", [ AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 3:25 AM 3:56 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021958 10 -
2 Extra Water Added at Job Site: [ ves No [If"Yes" gal: - _ |Extra Water Authorized by:
P~y Cy.. == N
; Plasticizer Added at Job Site: gal.: ‘ 1 c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 45 61 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e w— Yes []No [T unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:S)E) DIATTiE:: SPEC}LN’;EET\ (S:iEm ) TO('I;:[IJ.HIBCS);AD TEST (SpT::E)NGTH F;YAF(’:iSF:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 63,540 5010 4
B 01/11/24 02/07/24 28
C 01/11/24 02/07/24 28
D 01/11/24 HOLD H
E
F
G
REMARKS: P i ————————
S X |
>< N <N i
The test results presented in this report are specific only to the samples tesled at the time of Type 1 Typa 2 Typo 3
testing. The test was performed in accordance with generally accepted methods and slandards ::,f;i%‘,‘;":.‘:&‘:’“ ,‘.';;‘:"T:;d. .‘,'.‘;?‘tl.’:".;'.‘;?.‘:;".ﬁ&":g g?'o:':r? m.“::;‘i?wz‘l'-
Since material condilions can vary between test locations and change with time, sound judgement e i o e O formed cones
should be exercised with lime, sound judgement shouid ba exercised with regard to the use and
|interpratation of the data. This report shall not be reproduced without prior approval of the author. -
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 * Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 * Fax (904)381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.:

136

LAB NO.:

657

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(=] days: 28
5 Mix Type:
» Normal Wt. (] Lightweight [ ] Mortar Mix ] Pump Mix [ ] Grout [] other:
uo" Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 4:14 AM 4:36 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
g 4236 7021963 10 -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. --— _ |Extra Water Authorized by:
< C.y.l e _
: Plasticizer Added at Job Site: gal.: Cy.
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5.5 45 64 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ -— Yes [ JNo  [] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED (:aGyE) DI:E(HS'\: SPECX\;EEZ ?:Em ) TO(';I;I‘.HI;C:;\D TEST (SF::LE)NGTH F;,\:«'(D;'L?:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 65,420 5160 4
B 01/11/24 02/07/24 28
C 01/11/24 02/07/24 28
D 01/11/24 HOLD H
E
F
G

REMARKS:

The lest results presented in this report are specific only fo Ihe samples tesled at the time of

| e 4 i ey

,

BRI

]

methods and standards.

lesting. The test was performed in with g ly p

should be exercised with time, sound jud should be
interpretation of the data. This report shall not be reproduced without

Respectfully Submitted,
CAL-TECH TESTING, INC.

Since material conditions can vary between lest locations and change with time, sound judgement

with regard to the use and
prior approval of the author.
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CAL-TECH TESTING, INC. [™™ 0

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 137
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 658

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(m] days: 28
5 Mix Type:
> Normal Wt. [ Lightweight (] Mortar Mix  []Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 4:59 AM 5:29 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021968 10 -
g Extra Water Added at Job Site: [] Yes No [f"Yes" gal.:. - Extra Water Authorized by:
< Cy.l === _
: Plasticizer Added at Job Site: gal.: c.y..
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6.5 43 61 -—
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN [.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (’:fy'i) 5 : E(I‘:'T) SPECL“dRii ?fm_) TO(I)’;';H';CS’;‘D TEST ;TSRI'_:')NGT” F;YA':;S:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 60,590 4770 4
B 01/11/24 02/07/24 | 28
c 01/11/24 02/07/24 | 28
D 01/11/24 HOLD H
E
F
G

REMARKS:

The test resulls presented in this report are specific only to the samples tested at the lime of

Typo 2

testing. The test was performed in accordance wilh generally accepted methods and standards Parciouratrrail-dopacid i e T e .
Since material condilions can vary between test locations and change with time, sound j dape e e e 1 TARETI
should be exercised with time, sound judgement should be exercised with regard to the use and
linterpretation of the data. This report shall nat be reproduced without prior approval of the author. [~ |~
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Respectfully Submitted,
CAL-TECH TESTING, INC.




FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 138
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 | AB NO.: 659
2 <
“Orzcamen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ill
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 -
(] days: 28
(zD Mix Type:
* Normal Wt. [ Lightweight ] Mortar Mix  [] Pump Mix [ ] Grout [ other:
I.IQJ Plasticizer Added: [1Yes No If "Yes", (] AtPant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 5:43 AM 6:02 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4591 7021973 10 ---
g Extra Water Added at Job Site: [ Yes No [If"Yes" gal.. — Extra Water Authorized by:
< Cy.: == .
_"5' Plasticizer Added at Job Site: gal.: cy.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8 42 59 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ |No [ ]Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;'i) DIAT'ZiT) SPECK‘EE: ?:in . TO(’TJ’;':"Z‘Z;‘D TEST gfl'_:-)NGTH F;:ZETS;E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 66,030 5200 4
B 01/11/24 02/07/24 28
Cc 01/11/24 02/07/24 | 28
D 01/11/24 HOLD H
E
F
G
REMARKS: —] | =— i A ]
< BRIt R
) ™~ 'rl
The test resuits presented in Lhis report are specific only 10 the samples tested at the time of Tyvpe Typo 2 Typa 3 ;
testing. The test was performed in accordanca with generally accepted melhods and standards Iaonenany el tome e o O Dot Al b tegebidl
Since material condilions can vary between test locations and change with time, sound judgement il o i Bl e P SR
should be exercised with time, sound judk should be ised wilh regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author. i |
E I
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FILE NO.:

CAL-TECH TESTING, INC.

23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 139
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 |LAB NO.: 662

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 ==
(] days: 28
5 Mix Type:
o [4] Normal wt. [] Lightweight [] Mortar Mix ~ [] Pump Mix [] Grout [ other:
uo.l Plasticizer Added: [] Yes No If"Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/M11/24 2:35 AM 3:03 AM J. Green
I:<- Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7021984 10 -
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - Extra Water Authorized by:
< Cy.. ===
; Plasticizer Added at Job Site: gal.: c.y.: B
E Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 (Wet Weight (p.c.f.):
a 6.75 a1 57 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ INo  [] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN |.D, LAB NO DATE RECEIVED INLAB|  DATE TESTED (d"fyf) = AT f:: SPECL“;EE':Z'EZ ; T""('T;‘tn:‘:f‘) TEST (SPT:*]E)NGT“ F;YAF(’:ETS;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 65,770 5180 4
B 01/12/24 02/08/24 28
Cc 01/12/24 02/08/24 28
D 01/12/24 HOLD H
E
F
G

{

L T

REMARKS:

Typo 1 Ty 2

Fnosoratly well- 1o VW ali-farmed Cores On o
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Typs 3
Toluminust verlicel craciing
IRNoUEn Both Brds, no sl
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The test results presented in this report are specific only to the samples tested at the time of
testing. The test was performed in accordance with generally accepted methods and standards.
Since material conditions can vary between test localions and change with time, sound judgement | eracking through ceps
should be exercised with time, sound jud should be ised with regard to lhe use and |
interpretation of the data. This report shall not be reproduced without prior approval of the author.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO::
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 140
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 |_AB NO.: 663
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(a] days: 28
g Mix Type:
P Normal Wt. ] Lightweight (] Mortar Mix  []Pump Mix [ ] Grout [] other:
g Plasticizer Added: []Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 3:35 AM 4:06 AM J. Green
,‘_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021989 10 -—
3 Exira Water Added at Job Site: [ Yes No [If"Yes" gal.: - Extra Water Authorized by:
< Cy.: = .
;' Plasticizer Added at Job Site: gal.: cy.l
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 7 41 58 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T = Yes [ |No [ ] Unknown Yes [_]No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN .D. LAB NO DATE RECEIVED INLAB| ~ DATE TESTED (:fyi) 5 AT E(:]T) spsciﬂgf’fin ; TO(E’;';"';CS’;“D TEST ZTSNGT” F;:PCETS;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 64,420 5080 4
B 01/12/24 02/08/24 28
(o4 01/12/24 02/08/24 28
D 01/12/24 HOLD H
E
F
G
REMARKS: [ J—=rm E
The test results presented in this repori are specific only to lhe samples tested at the time of _ Type 1 Type = Typed .
testing. The test was performed in accordance with generally accepted melhods and slandards Lo orionimbnayic. thasyciiiadd bawsrd Bl et o bbb ap kot o0t b i et i lig mngtioi Jl|
Since malerial conditions can vary between test locations and change with time, sound judgement e e o Byt s oy vk o foemed cones
should be exercised with time, sound judgement should be exercised with regard (o the use and |
interprelation of the data. This report shall not be reproduced without prior approval of the author = 7“?\‘
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FILE NO.:
CAL-TECH TESTING, INC. 230028701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 * Fax (386)752-5456 141
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 |_AB NO.: 664
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ili
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
Q days: 28
5 Mix Type:
& Normal Wt. (] Lightweight [IMortar Mix  [] PumpMix [ ] Grout [ ] Other:
g Plasticizer Added: []Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 4:22 AM 5:06 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7021994 10 ==
:nn Extra Water Added at Job Site: (] Yes No [Hf"Yes" gal.. - _ |Extra Water Authorized by:
P C.y.. === .
'_cl Plasticizer Added at Job Site: gal.: c.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 39 60 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ JNo [ Unknown Yes [_]No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN L.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:aGy::) o AE(]:T) SPECL"';EE“; (S:Em ; To(xtnﬁ)m TEST (SPTI_E)NGTH F;YAZETSRFE TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 60,810 4790 4
B 01/12/24 02/08/24 | 28
C 01/12/24 02/08/24 | 28
D 01/12/24 HOLD H
E
F
G
REMARKS: | Sy p—— -
S A R
] ~ ~J ~.

The test results presented in this report are specific only (o the samples tested at the time of
tesling. The test was performed in accordance with generally accepted methods and standards
Since malerial conditions can vary between test locations and change with time, sound judgement
should be exercised with lime, sound j
interpretation of the data. This report shall not be reproducad without prior approval of the author.
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CAL-TECH TESTING, INC. |"™ oo

ENGINEERING & TESTING LABORATORY e L
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 142
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 |LAB NO.: 665

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Project Name:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

US Cold Storage - Building Expansion Phase il

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(@] days: 28
g Mix Type:
o Normal Wt. [] Lightweight [ Mortar Mix ] pump Mix [] Grout [ ] other:
g Plasticizer Added: []Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 4:52 AM 5:55 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4164 7022000 10 ---
g Extra Water Added at Job Site: [ Yes No If"Yes" gal. -— o _|Extra Water Authorized by:
< Cy.. === .
; Plasticizer Added at Job Site: gal.: cy.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.5 39 60 ==
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ |No [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED (:‘fy'; o AE(ET) SPEC}'\“;ET\ (S:Em) TO(Z'::;"';CS’;‘D TEST ;T:I_E)NGTH F;;ZETS;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 62,550 4930 4
B 01/12/24 02/08/24 | 28
104 01/12/24 02/08/24 | 28
D 01/12/24 HOLD H
E
F
G
REMARKS: —J [—=3 m 2 E
L~ \ i ™ L~ \ J/E\L /%}l\
The test resulls presented in this report are specific only lo the samples tesled at the time of Type 1 T =z Type 3
testing. The test was performed in with g y pted methods and standards e on Both ande. lass Phiipgrinics hionaFocs oy S il ——— i eriae. fo wor
Since malerial conditions can vary between lest locations and change with time, sound judgement e s ol o D formed cones

should be exercised with time, sound judgement should be exercised with regard lo the use and

interpretation of the data. This report shall not be reproduced without prior approval of the author. E

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:
143

LAB NO.: 666

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:
Project Name:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

US Cold Storage - Building Expansion Phase li

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
g Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 ——
a days: 28
5 Mix Type:
% Normal Wt. ] Lightweight [T™ortar Mix [J PumpMix [ ] Grout [] other:
uo" Plasticizer Added: (] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 5:49 AM 6:54 AM J. Green
IE Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7022005 10 -—
g Extra Water Added at Job Site: [ Yes No IF"Yes" gal. —- Extra Water Authorized by:
< CY.: = -
: Plasticizer Added at Job Site: gal.: Cy.:
Fv Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.5 39 62 =
u—j Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T™ - Yes [ |No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN |,D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:‘S:) = AT. ff:) SPECL“;EEZ ?:Em ; Tc’(Tp:l"‘n"dcs’fD TEST ;T:I'_E)NGT” F::::il?l’:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 64,320 5070 5
B 01/12/24 02/08/24 28
C 01/12/24 02/08/24 28
D 01/12/24 HOLD H
E
F
G
REMARKS: — [ =—aamrsm —
P (9] N
The test results presented in this report are specific only to the samples tested at the time of T Type 3
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{esting. The lest was performed in accordance with generally p and ;‘.’;’3‘: ";:4;.""‘.,‘.';;‘;'_':‘,":‘,

Since material conditions can vary between lest locations and change with time, sound judgement e e e
should be exercised with time, sound jud; 1t should be ised with regard to the use and

interpretation of the data. This report shall not be reproduced without prior approval of the author. /
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CAL-TECH TESTING, INC.

FILE NO.:

testing. The test was performed in with g p
Sinze matenial conditions can vary between test locations and change with

lintzrpratation of the data. This report shall not be reproduced without prior

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presented in this report are specific only 1o the samples tested at the time of
methods and slandards

time, sound judgement

should be exercised with lime, sound judgement should be exercised with regard to the use and

approval of the author,
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Type 2

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 « Fax (386)752-5456 144
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 * Fax (904)381-8902 |LAB NO.: 668
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'<_E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 -
[ days: 28
5 Mix Type:
5 Normal Wt. ] Lightweight ] Mortar Mix  [_] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [ At Plant ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 2:40 AM 3:21 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022018 10 -~
g Extra Water Added at Job Site: ] Yes No If"Yes" gal.: == Extra Water Authorized by:
< cy.. = .
_;' Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 47 62 -—-
u_IJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN 1.D. LAB NO, DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATE(ii.I; SPEGE:EE': (SSIZ:EI” ) TO(L:EHZC:;D TesT (SJSIE)NGTH F;T:;’S:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 61,660 4860 4
B 01/15/24 02/09/24 | 28
Cc 01/15/24 02/09/24 | 28
D 01/15/24 HOLD H
E
[3
G
REMARKS: — f=—<1n @ mm ]
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Type 3
Columnar vertical crecking |
through both ands. No wall-

formed conen

!
’
L/
4’,'

TTITTIT L

7,
""lu;



CAL-TECH TESTING, INC i
3 M 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386)752-5456 145
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 * Fax (904)381-8902 | AB NO.: 669
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ili
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 -
a days: 28
5 Mix Type:
& Normal Wt. (] Lightweight [JMortar Mix [ ]PumpMix [ ] Grout ] other:
qu Plasticizer Added: [] Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 3:31 AM 4:08 AM J. Green
S_ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7022023 10 —
2 Extra Water Added at Job Site: [ Yes No [If"Yes" gal.. -— _ |Extra Water Authorized by:
< LY. == _
%’ Plasticizer Added at Job Site: gal.: C.Y.
FU Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 47 64 —_
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
s - Yes [INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN | D, LAB NO DATE RECEIVED IN LAB DATE TESTED (:fyi) DlA‘rfii-: EPEC:‘;E:ZI?M ) To(‘;:tnlaifo TEST :;TIE)NGTH F;YAF(;ﬁ'L?i:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 64,020 5040 4
B 01/15/24 02/09/24 | 28
C 01/15/24 02/09/24 | 28
D 01/15/24 HOLD H
E
F
G
REMARKS: —J J=—eam e
>4 ] BN

The test results presented in this report are specific only to the samples lested at the time of

Tyow 1
Fioanonably wall-torrmod
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and

testing. The lest was performed in accordance with generally p

cones on Both . lmma
than 1 0, (23 mm] of

Since material conditions can vary between test locations and change wilh time, sound Judgement
should be exercised with time, sound judgement should be exercised wilh regard to lhe use and
intarpretation of the data. This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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lesting. The test was performed in

with g

The test results presented in this report are specific only to the samples tested at the time of

y methods and standards
Since material conditions can vary between lest locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author
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CAL-TECH TESTING, INC e
] a 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 146
2907 Spring Glen Road, Jacksonville, FL. 32207 « (904)381-8901 « Fax (304)381-8902 [LAB NO.: 670
oG COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
5 Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 —
o days: 28
5 Mix Type:
b Normal WE. [] Lightweight [ ] ™ortar Mix [} PumpMix [ ] Grout [] other:
g Plasticizer Added: [Jves No If "Yes", [Jatplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 4:08 AM 4:46 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022028 10 ---
g Extra Water Added at Job Site: []Yes No If"Yes" gal.: = Extra Water Authorized by:
< CY.: === _
_;' Plasticizer Added at Job Site: gal.: c.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 47 64 ==
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o e Yes [ INo [ Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) = :E(::) SFEC/'\“;:?:%) To(m';n'ﬁ)w TEST :JTSIE)NGTH F;ZZES:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 62,110 4890 4
B 01/15/24 02/09/24 28
02 01/15/24 02/09/24 28
D 01/15/24 HOLD H
E
F
G
REMARKS: | —J ——=am
™
KT @
) J }
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 * Fax (386)752-5456 147
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 |LAB NO.: 671
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
I<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 5 s
o days: 28
5 Mix Type:
® Normal Wt. [] Lightweight [ Mortar Mix  [_] Pump Mix [ ] Grout [] other:
I.IQ.I Plasticizer Added: []Yes No If "Yes", [ ]AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 5:11 AM 5:34 AM J. Green
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 4162 7022033 10 --=
g Extra Water Added at Job Site: [ Yes . No [If'Yes" gal: - [|Exira Water Authorized by:
< Cy. = .
;' Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F). ASTM C172 |Wet Weight (p.c.f.):
o 5 48 65 ==
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo  [] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy: 5 AT iiT) SPECL";Z:Z'E;) TO(‘;::HI;C:;\D TEST (SpT:SNGTH F;YAZETS;E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 65,370 5150 4
B 01/15/24 02/09/24 28
(04 01/15/24 02/09/24 28
D 01/15/24 HOLD H
E
F
G
REMARKS: —J T—=<mn e
- >< LLL
PN I L~
Tha lest results presented in Lhis report are specific only to the samples lested al the time of Type Type 2 Typa 3 .
testing, The test was performed in accordance with generally d methods and ) conae of Boih anie. Ines e e i et Dot ehs. no el
Since malerial conditions can vary between test locations and change wilh time, sound judgernent | Snmn e, (23 mmiof e e el formed cones
shiouid be exercised with time, sound judgement should be exercised with regard to the use and
intarpratation of the data. This report shall not be reproduced without prior approval of the author v
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 148
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 || AB NO.: 672
2o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il!
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 i
(m] days: 28
6 Mix Type:
5 Normal Wt. (] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [] other:
& [Plasticizer Added: [ Yes No If "Yes", (] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 5:30 AM 6:14 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022038 10 -
g Extra Water Added at Job Site: [] Yes No If"Yes" gal.. - Extra Water Authorized by:
< CY.l = .
: Plasticizer Added at Job Site: gal.: C.y-i
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3.5 50 67 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo  []Unknown Yes [No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (::’:) 5 ATTHT) Spec:gg f's'jEm ; TO(’TJQL’:"';CS’;‘D TEST (SPT:SNGT” F;YAZETS}:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 62,330 4910 4
B 01/15/24 02/09/24 28
Cc 01/15/24 02/09/24 28
D 01/15/24 HOLD H
E
F
G
REMARKS: ] J=——< v i 2 e
N >( k /u
//“&\\ 1 \" L~ -~

The test results presented in this report are specific only to the samples tested at ihe time of
lesting. The lest was performed in accordance with generally accepted methods and standards.
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
interpratation of the data. This report shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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